



天津久日新材料股份有限公司

TIANJIN JIURI NEW MATERIALS CO., LTD.

久日新材
JIURI NEW MATERIALS

地址: 天津市华苑科技产业园开华道南开大学科技园 C 座 6 楼 电话(Tel): +86-22-58889224 传真(Fax): +86-22-58889249
Add: 6F, Building C, Hi-tech park of Nankai University, Kaihua Road, Huayuan Hi-tech park, Tianjin, China 300384

Certificate of Analysis

Date: FEBRUARY 15, 2018

| Product Name 产品 | | JRCure DETX | | | | |
|---------------------------|------------------------------|-------------|-------------|-------------|-------------|-------------|
| Batch No.批号 | | 20180209 | 20180210 | 20180211 | 20180212 | 20180213 |
| Quantity 数量 | | 200g | 200g | 200g | 200g | 200g |
| Test Item | Requirement | Test Result | Test Result | Test Result | Test Result | Test Result |
| 1. Appearance (外观): | Pale yellow crystal 淡黄色晶体 | Pass | Pass | Pass | Pass | Pass |
| 2. Assay (含量): | ≥99% | 99.22% | 99.21% | 99.19% | 99.22% | 99.20% |
| 3. Melting Point (熔点): | 71.0~75.0°C | 72.7~73.7°C | 72.6~73.6°C | 72.6~73.8°C | 72.7~73.7°C | 72.8~73.9°C |
| 4. Loss on Drying (干燥失重): | ≤0.2% | 0.04% | 0.05% | 0.03% | 0.06% | 0.04% |
| 5. Ash (灰份): | ≤0.1% | 0.01% | 0.01% | 0.01% | 0.01% | 0.01% |
| 6. Color (色度): | ≤240 Hazen | 190 | 180 | 185 | 190 | 195 |
| CONCLUSION: | | QUALIFIED | QUALIFIED | QUALIFIED | QUALIFIED | QUALIFIED |

INSPECTOR: Yanlin Zhang

CHECK: Peili Zhang

